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1. #f 3R Sample Description
FE i 44 PR PR A 78 R RS FERAS
Sample Name Lithium-ion Rechargeable Cell Model Name SZN318650-0gpmAh
TR S5 = DRI 28 T R A BR 2 =)
Testing laboratory Attestation of Global Compliance (Shenzhen) Co., Ltd.
Mt bk RN F 2 X 15 2 #4778 [ A X350 =R T X 28 1.23.4 %5 25 —& f%
. 2/F., Building 2, No.1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang, Baoan District,
Testing Address .
Shenzhen, Guangdong, China
ZAE AL TR T = REBT BE YR B A PR 7
Applicant Shenzhen Zhuoneng New Energy Corporation Limited
IR A RN M b X PP IE AR AL XD 3 A 15 A#R 101, 201, 301, B#, DI (£
ZAL A I A B 6 SRIEM TLE A2, A3, A4 — 2B EEE T NEEF=LE )
Applicant Building B, Building D, Room 101, 201. 301 of Building A, No.1 Sifangpu Village, Nianfeng
Address Community, Pingdi Street, Longgang District, Shenzhen City, Guangdong Province(1F of A4, A2,
A3, Tongfuyu Industrial Pa
Gyl N 1VA TR = REBT BE TR B A PR A 7
Manufacturer Shenzhen Zhuoneng New Energy Corporation Limited
IR I K X FR A S A DU 7384 15 A#R 101, 201, 301, B#, Dk (£
Az B i PR X EPERE 6 SR EHS TALE A2, A3, A4 —ZEELETITNFA =L E R
Manufacturer Building B, Building D, Room 101, 201. 301 of Building A, No.1 Sifangpu Village, Nianfeng
Address Community, Pingdi Street, Longgang District, Shenzhen City, Guangdong Province(1F of A4, A2,
A3, Tongfuyu Industrial Pa
P A 7 AT TR T = REBT BRI A PR A 7
Manufacturer of Cell Shenzhen Zhuoneng New Energy Corporation Limited
g
Use
H i R A A 78 FL A AR TT VA
. : BALHLEY Single Cell
Battery Type Rechargeable Li Cell Composing mode
PRk H PDUE R E
. ) . 2 Ah
Nominal Voltage 3.6V Rated Capacity S00m
FURS B2
Watt-hour 9-0Wh Trade mark o
755 L el ks
Limited Charge 4.2V 2.75V
Cut-off Voltage
Voltage
. BN FREE 70 B R
LI 1250mA Mazx. Continuous 150mA
Charge Current
Charge Current
FRORHFEL TR FL AL o
Max. Continuous 2500mA ser il i 25mA
. End Charge Current
Discharge Current
LA o 5 B
ZNS1 -2500mAh 2 Ah
Cell Model SENS18650-2800 Cell Rated Capacity 500m
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6 R[]
Completing Date

TG

Client Date 2019-04-12

2019-05-06

2. iR FrE Standard

CHR A B G T e g fan el W B — RIS AP #EF ) (ST/SG/AC.10/11/Rev.6)

<United Nations Recommendations on the Transport of Dangerous Goods: Manual of Tests and Criteria>

3. MR B 4518 Test Item And Conclusion

WK H Item MAAFE S 955 Samples Number

#E8 Conclusion

= E AR, Altitude simulation

BT Pass

15 R 8 Thermal test

$&5)) Vibration Z1~7Z10 J# 1T Pass

My Shock T Pass
A4S External Short Circuit B Pass
o Impact Z11~Z15 i# i Pass

1 & 78 FH Overcharge —

ANiE F N/A (Not applicable)

716~725 X1~X10

5% il i . Forced discharge

J#Et Pass

BRI BER T ek dhiz e i —ulie AbrqE T M) 38.3 T K.

The submitted samples were complied with UN Manual of Tests and Criteria, Part III, sub-section 38.3.

R A e YN 12 7 EIRCIN
T:;F;t:d by -—t— @H Re\E/?ev/\:ed by ﬂ_ li ‘E' Approved by /%\‘;éﬁ%?

PiBH Notes:

Z1~Z10: 55—/ FE 8 A 158 4 70 RS 1Y R e

Cells at first cycle in fully charged states;

Z11~Z15: S—A TR A50% B HEIUE 25 5 RS 1 H bty
Cells at first cycle at 50% of the design rated capacity;

Z16~225: 55— 7800 JA 0 58 A T FE PR S R FL LS

Cells at first cycle in fully discharged states;

X1~X10: 5078750 J) 3 i o8 4 T R A 1) LS

Cells after 50 cycles ending in fully discharged states.
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4. BEFEH Sample Photos

AU B A HR AR A 95

Authenticate the photo on original report only
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5. MR KL HIE Test Method And Verdict

45445 Report No.: AGC03570190402UA01

FST 18T

B PRAEER WAL R Hsg
Clause Requirements Result Verdict
35341 | WE 1. FEHRHL ol P
Test 1: Altitude simulation See Table 1
TS FLVB A L I ZE S AN R T 1 1. 6kpa I B I 2 2045 °C 1 5%
R IAEA D TF6 /N
Test cells and batteries shall be stored at a pressure of 11.6kPa or less FER
for at least six hour at ambient temperature (20+£5°C) Tt %T %’ o
EORMI RSB . R oM. ERERTRI, | g Laam
I ELAGA A0 Pl T M LAE IR B I O TF B R N T HLAEREATIX | g
— R L (4190% o 7 % L 0 BESR 3 - 55 4 AR A5 et Whetkage, | P
s o4 T 2L no venting, no
Cells and batteries meet this requirement if there is no leakage, no disassemble, no
venting, no disassemble, no rupture and no fire and if the open circuit rupture and no
voltage of each test cell or battery after testing is not less than 90% of its | fire.
voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged
states.
383%7 W 2. B W2 P
Test 2: Thermal test See Table 2
TR R Yt A R 4 S AR IR0 IR B2 4 T 72 C 2 C SR A R D
6/, FE A PRI R B2 55 T -40 C2 C IS M R AR D 6/NET o
PR W i X i 52 2 T8 ) i RIS ) [B) B 30730 GRS B A2 30
17, FESER0IK,  FA 1 B A ik 56 i it A VB 2 AR A B8 U
(20C+5°C) FAHBR4/N o X RAL AT A, B2 5 T
6 TP I T 22 RO 127N
Test cells and batteries are to be stored for at least six hours at a test
temperature equal to 72+2°C, followed by storage for at least six hours at LR,
a test temperature equal to —40+2°C. The maximum time interval between THS, TR
test temperature extremes is 30 minutes. This procedure is to be repegted W, TERZLA
until 10 total cycles are complete, after which all test cells and batteries Ttk
are to be stored for 24 hours at ambient temperature (20 + 5°C). For large ° P
cells and batteries the duration of exposure to the test temperature No !eakage,
extremes should be at least 12 hours. no venting, no
= - = — disassemble, no
SR IS R A EBEMERXK. | rupture and po
I HAFAS R A it B VB A AR 1R 56 5 TP B L AN T HAEBEATIX | fire,
— I T IR 190%. A R LR A EORANE T 58 A ORARES 1
5 Lt AT FE A
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged
states.
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38.343

WiR3: ®zh
Test 3: Vibration

W 3
See Table 3

RV AT R 2 K THREINLF &, [EASIE R ARTE, JEReiE
PP SEMAL IR IR AN . IRBONLE IESZBIE, X EEAMIRAL 7 HF2& A
200 2L 18], FREIE] 78625, BEREON 15 7050, X — 4RSI
=ANEARE B H R T A DT R E R BT 120K, B3R
3N o Fe—ANIRBN T [ b 25U S T L

Cells and batteries are firmly secured to the platform of the vibration
machine without distorting the cells in such a manner as to faithfully
transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed
in 15 minutes. This cycle shall be repeated 12 times for a total of 3 hours
for each of three mutually perpendicular mounting positions of the cell.
One of the directions of vibration must be perpendicular to the terminal
face.

PEXP IR T4, S REAL 12 TR R EmA (f
AN R, FIRE 12 T SRR Rt CRAY Rt A
IENEE

The logarithmic frequency sweep shall differ for cells and batteries
with a gross mass of not more than 12 kg (cells and small batteries), and
for batteries with a gross mass of more than 12 kg (large batteries).

XA N B . DA T RGO IR, DREF 1gs HI ORI L,
BERARER] 18 %% RIGKIRIERIFLE 0.8 2K (SR 1.6 2
KD, IR BB e K IE B L B 8g, (BRELIN 50 #2E) -
W B RN P PR RFAE 8 BB ATR 1 N E] 200 2% -

For cells and small batteries: from 7 Hz a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained at
0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 8g, occurs (approximately 50 Hz). A peak acceleration of
8g, is then maintained until the frequency is increased to 200 Hz.

PR A 7 #2501 4R, OREF Lgn IEOINERE, B2
FIEF| 18 Bz R RIRIBRIFLE 0.8 2K (B 1.6 2K)
I IR B 2 i K IE R 2g, SERLN 25 #i2E) o FieK
IS 2 LR FFAE 2g, ELEIBZRIG N 2] 200 Hf 2% .

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained at
0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2gn occurs (approximately 25 Hz). A peak acceleration of
2g, is then maintained until the frequency is increased to 200 Hz.

FOR A AT e AL e TR AR SR B EHF R EA.
WAL K, I BRI F i B A Yt 4L A 58 =2 B 22T AL
E AR S5 S BN 0 T B AN/ TR AT IR — 16 I R A
90%. A7 K L Hs Y ZERANE FH T 58 A 8 A RS (1016 L v AT H i
4.,

LB,
TR, TR
A, TCRBEAN
T Ko

No leakage,
no venting, no
disassemble, no
rupture and no
fire.

The results shownsin(his tést report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is
issued by AGC, this docutfisni.cannot be reproduced except in full with our prior written permission. The document is available on request and the brief information

for its validation can

Attestatioir.of Gl

be assezsable and confirmed at http://www.agc-cert.com

obal Compliance Tel : (86-755) 29081955 Fax: (86-755) 26008484 Hitp:/fAswaw.age-cert.com
Add: 2F. , No.2 Building, Huafeng No.1 Technical Industrial Park, Sanwei, Xixiang, Baoan District, Shenzhen

E-mail: agc@agc-cert.com




AG

EFH BN

Atftestation of Global Compliance

15485 Report No.:

AGC03570190402UA01
T8 T

B

Clause

PRAEER

Requirements

WA R
Result

HE
Verdict

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged
states.

38.3.4.4

ik4:
Test 4: Shock

& 4
See Table 4

R R A FR L ] R A S R K AR IO R B b, SRS
AN R L ZH R P A 22 R T
Test cells and batteries shall be secured to the testing machine by
means of a rigid mount which will support all mounting surfaces of each
test battery.
YA,

B Bt 75 28 52 B RN T FE 150, Ak b R S 6 [R] 62240 [ 2= 1E 5%
Wbt o BT ORI PR R 8 52 A KNI B2 50, Rl e 455 S8 B ] 112
PR A I 52t o

Each cell shall be subjected to a half-sine shock of peak acceleration
of 150g, and pulse duration of 6 milliseconds. Alternatively, large cells

may be subjected to a half-sine shock of peak acceleration of 50g, and
pulse duration of 11 milliseconds.

BEA R 2SR s P b L 1 J5 T 52 DAL O P > I % e
dre X/ A R ke R BRI (B SL6 24D, X TR Lt 2 A ik
PREF S RIS 112280, R A2 30 T 58 2 i /R s
JZ.

R
Battery

B/ AR I B2
Minimum peak acceleration
150g, 22 0G5 R U IME
150g, or result of formula
100850
mass*
whichever is smaller
50g, Bl NEE R EVIME
50gu or result of formula
3000
mass
whichever is smaller
* Jo B - 58 1T 55 Mass is expressed in kilograms.
Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse duration
shall be 6 milliseconds for small batteries and 11 milliseconds for large

batteries. The formulas below are provided to calculate the appropriate
minimum peak accelerations.

Jik bR 8]

Pulse duration

/NS EE
Small batteries

=3y

Acceleration (gn)= ( 6ms

KA it
Large batteries

e
11ms

Acceleration (gn)= (

LB,
TR, TR
A, TCRERAN
Py

No leakage,
no venting, no
disassemble, no
rupture and no
fire.
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B L B R T A AR =S A TR B T A R IETT A =
iy, BEAERITIMEZ =i, BIEE sz 18 .

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of

three mutually perpendicular mounting positions of the cell for a total of
18 shocks.

FORAM A R TCE R CHER . oM. CRERATCE K,
I HARA 150 i vt = e i 2H AR G 5 BT HE S AN /N T AR BEAT X
— IR T IR 190%. A R LR A EORANE T 58 A ORIRES 1
56 PRt A Lt 2H

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at fully discharged
states.

38.34.5

Wk 5. SMERIERE

Test 5: External Short Circuit

W5
See Table 5

AR50 e P b AL N B — B T, DA L AR SR T i B A 5
BISIFE 1) 5TEACHIIREE AN 1] L g T HR vt B r i 2 7 /N A
weit, HRBETIEAEAE . QRIX M PR R A AT R, X TN
R AN R il 2H 28 /DA 572 4°C IR N AFTI 6 /NI, R RA
HAR Y et 20 22 /D AE 57 H4CHRIFAEE TAFI 12 /NI o SR AL Tt R
RTBAAE 5724 CHRIMIE T, N — M FEAE /N T 0.1 BRI
LB AT o

The cell or battery to be tested shall be shall be heated for a period of
time necessary to reach a homogeneous stabilized temperature of 57 &
4°C, measured on the external case. This period of time depends on the
size and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be
at least 6 hours for small cells and small batteries, and 12 hours for large
cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of
less than 0.1 ohm.

X L SR A N AE FL b B R VB2 1 A1 5EIR FEE [R] B 57 24°C Ji5 gk 2k
RLER 1 /N, B0t T R At A AR iR B R B T — 2R BB KT
B, HRFFIR T AE . AN HE R 2 /D IR IR B AT

This short circuit condition is continued for at least one hour after the
cell or battery external case temperature has returned to 57 & 4 ° C, or in
the case of the large batteries, has decreased by half of the maximum
temperature increase observed during the test and remains below that
value.The short circuit and cooling down phases shall be conducted at
least at ambient temperature.

TofiAR,
TR, ok
‘K. No
disassemble ,
no rupture and
no fire.
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TR AN i A AR SRR AN I 170°C, I HAE RS i b 2
IR JE 6 /NI LA, T, kK.

Cells and batteries meet this requirement if their external temperature
does not exceed 170°C and there is no disassemble, no rupture and no fire
within six hours of this test.

38.3.4.6

Wik 6. HT/BE
Test 6: Impact / Crush

K6
See Table 6

#E CGENTERRTET 18 Z KM BRHIE k)

Impact (applicable to cylindrical cells not less than 18mm in diameter)

U FELH BTG A A ARG R R, — AR 316 BUAERAN
BB RFE L, NEERR 15.8 =2K+0.1 =K, KEE/D 6 E
K, BRI KR, MOFHZKE. P91 Tr+0.1 T35
E R 61+2.5 JHK b V& BN AR AS AL, —ANJLF
VA BEVER L X ¥ s B P g i /) ) 2 BB B T o DA . 3
HPUEEETE M T 5] IR 5K P SRR T 2 90 R T

The test sample cell or component cell is to be placed on a flat smooth
surface. A 15.8mm=0.1mm diameter, at least 6cm long, or the longest
dimension of the cell, whichever is greater, Type 316 stainless steel bar is
to be placed across the centre of the sample. A 9.1 kg + 0.1kg mass is to
be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near friction less, vertical sliding
track or channel with minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be oriented 90 degrees
from the horizontal supporting surface.

szt A RE,  GNHI RS PSR AT O SRR R L
FAE 15.840.1 2K ZHREKAER. R LZ K
e

The test samples is to be impacted with its longitudinal axis parallel to
the flat surface and perpendicular to the longitudinal axis of the
15.8mm=0.1mm diameter curved surface lying across the centre of the
test samples. Each sample is to be subjected to only a single impact.

R AT A i AL Ah SR AN IS 170°C,  JF HAE RS AR 2
IS5 6 NI LK, Tk K.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and no
fire during the test and within six hours after this test.

TofiAk,
Tl Joild
‘K. No
disassemble ,
no rupture and
no fire.

BE GEHTHIEE. 8%, m/AmpibMmeEs T 18 2K
AR T A T FEL D

Crush (applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18mm in diameter)

e v BT A R B BCE P AN T (A5, 5 0 BEB TN K
TESE — /N Ezful s B R LN LSRR . B FREEEAT, BRI
BLEAR =l —

N/A

N/A
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(a) JL IR ) BB B 13T 4540.78 T-2F

(b) FELIAT R T PR 1002 4K B

(c) AR T IA i 46 )R FE 1 50% B4 PL |

A cell or component cell is to be crushed between two flat surfaces.
The crushing is to be gradual with a speed of approximately 1.5cm/s at

the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

— HOA B KR ). B TR 100 Z2RECE 2, s AR 2/
LR R FER 50%, BUATARER R /7.

Once the maximum pressure has been obtained, the voltage drops by

100mV or more, or the cell is deformed by at least 50% of its original
thickness, the pressure shall be released.

TR T B A 2 r b S AN B 8 P — TR s o 10/ 1T S L 2 A
FAPSH R o BT LV S AN 55 Gl L 1) 7 1o e

A prismatic or pouch cell shall be crushed by applying the force to the
widest side. A button/coin cell shall be crushed by applying the force on
its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

(S AT W SN v G S DAY o V€710 BN P R W E VAt 2 V1 2
/NI o R N A8 FH 22 AR Al A a6 ) P b BT A AT

Each test cell or component cell is to be subjected to one crush only.
The test Samples shall be observed for a further 6 h. The test shall be
conducted using test cells or component cells that have not previously
been subjected to other tests.

R A AT s i AN R IR AN 170°C, JF HAE sl id 72 A
IR 6/ YA, TEHE K .

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and no
fire during the test and within six hours after this test.

38.3.4.7

Wik 7: SFE
Test 7: Overcharge

N/A

N/A

78 FEL R A U 1 38 e A A ) i KRR 78 LR A % o R
BR/NBEWTR

(a) )3 PR U 78 R RS AN K T 18RI, k56 ) e /) FiL s
PV 2H A K 78 R P PR P B2 24K 7 5 o /N

(b) i1l I 7 L R R T I8ARIN, a8 1) de /N H R Rl B
RFEHHER 1215

BRI NAE PRI B T BT, BEAT G BRI R 24 /N

The charge current shall be twice the manufacturer’s recommended
maximum continuous charge current. The minimum voltage of the test

N/A

N/A
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B PRAEER MR R HzE
Clause Requirements Result Verdict

shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not more
than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.

(b) When the manufacturer’s recommended charge voltage is more
than 18V, the minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of the
test shall be 24 hours.

TR TS L A i AR I R TP RS 5 7 R A e, o K.
Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after the

test.
38.3.4.8 WK 8: BRI W7 8 P
777 | Test 8: Forced discharge See Table 8

A NERIRERE 5 12V BB E3E sl s, i
UL PR B TR S G PR VAL A T 13 1 4 7 ) B KBCRRL R IR AR A T
TR

Each cell shall be forced discharged at ambient temperature by
connecting it in series with a 12V D.C. power supply at an initial
current equal to the maximum discharge current specified by the
manufacturer.

Fe 3l 2 R/ INFIAUE A B B S 5 R0 r T A B, THERLAS 4R E
AR LI e X REAS B EAT SR A BOR, TR TR VN WS prviy N
HAUE BB UAIA R BT (25D T2 K. No P

The specified discharge current is to be obtained by connecting a | disassemble
resistive load of the appropriate size and rating in series with the test and no fire.
cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in
ampere).

R L B 7e H v A G R T AR R S 7 RN AR, B
K

Primary or rechargeable cells meet this requirement if there is no
disassemble and no fire during the test and within seven days after the
test.
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Table 1 Altitude simulation
B MR BT Before test WG After test HLBR, HA,
h— = h— = U 4
oy FRTH | wETH | R BEAEX
v R ML FE HL Mass loss Voltage Whether -leakage,
Sample M ) Voltage |, ) Voltage (%) (%) venting,
No. ass(g) V) ass(g) V) disassemble,
rupture, fire (Y/N)
Z1 45.824 4.18 45.823 4.18 0.002 0.00 N
72 45.746 4.18 45.746 4.18 0.000 0.00 N
Z3 45.569 4.18 45.568 4.18 0.002 0.00 N
74 45.779 4.18 45.779 4.17 0.000 0.24 N
Z5 45.593 4.18 45.591 4.18 0.004 0.00 N
76 45.810 4.17 45.809 4.17 0.002 0.00 N
77 45712 4.18 45.712 4.17 0.000 0.24 N
VA 45.797 4.18 45.796 4.18 0.002 0.00 N
Z9 45.608 4.18 45.608 4.18 0.000 0.00 N
Z10 45.676 4.17 45.675 4.16 0.002 0.24 N
%2 R R )
Table 2 Thermal test
oy AT Before test A5 After test ALEH, H3
— = h— = U /
e FRTH | wETH | B BEAEX
“ e CEVEN RE CEVEN Mass loss Voltage Whether -leakage,
Sample ” Voltage fy Voltage (%) (%) venting,
No. | Mass®) | ") | Mass(g) W) disassemble,
rupture, fire (Y/N)
Z1 45.823 4,18 45.816 4.13 0.015 1.20 N
72 45.746 4,18 45.740 4.14 0.013 0.96 N
Z3 45.568 4.18 45.561 4.14 0.015 0.96 N
Z4 45.779 4.17 45.773 4.13 0.013 0.96 N
Z5 45.591 4.18 45.585 4.13 0.013 1.20 N
76 45.809 4.17 45.802 4.13 0.015 0.96 N
z7 45712 4.17 45.706 4.13 0.013 0.96 N
Z8 45.796 4.18 45.789 4.14 0.015 0.96 N
79 45.608 4.18 45.601 4.14 0.015 0.96 N
Z10 45.675 4.16 45.669 4.12 0.013 0.96 N
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Table 3 Vibration
B MR AT Before test WG After test BB, UHE/EL:
s L ar | T | g,
Sample Mfﬁ 2 Voltage R Voltage M%zs(;()l)oss V?};;a;g : .Venting,
No. ass(g) R%) Mass(g) %) disassemble,
rupture, fire (Y/N)
Z1 45.816 4.13 45.816 4.12 0.000 0.24 N
72 45.740 4.14 45.740 4.14 0.000 0.00 N
Z3 45.561 4.14 45.560 4.14 0.002 0.00 N
Z4 45.773 4.13 45.773 4.13 0.000 0.00 N
Z5 45.585 4.13 45.584 4.12 0.002 0.24 N
Z6 45.802 4.13 45.802 4.13 0.000 0.00 N
z7 45.706 4.13 45.705 4.13 0.002 0.00 N
Z8 45.789 4.14 45.789 4.14 0.000 0.00 N
Z9 45.601 4.14 45.600 4.13 0.002 0.24 N
Z10 45.669 4.12 45.667 4.12 0.004 0.00 N
T§134 iy Shock P
e AT Before test M J5 After test 7@%%}?}%;” HE%:
é’ﬁi:; R R TR | HESH ﬁt\ﬁethﬁeﬁriﬁﬁek
Sample i Voltage R Voltage Mazsozl)oss V?})zl)ge venting, ’
No. | Mass(g) V) Mass(g) W) disassemble,
rupture, fire (Y/N)
Z1 45.816 4.12 45.815 4.12 0.002 0.00 N
72 45.740 4.14 45.740 4.13 0.000 0.24 N
73 45.560 4.14 45.559 4.14 0.002 0.00 N
Z4 45.773 4.13 45.773 4.13 0.000 0.00 N
Z5 45.584 4.12 45.583 4.12 0.002 0.00 N
Z6 45.802 4.13 45.801 4.12 0.002 0.24 N
Z7 45.705 4.13 45.705 4.13 0.000 0.00 N
Z8 45.789 4.14 45.787 4.13 0.004 0.24 N
79 45.600 4.13 45.600 4.13 0.000 0.00 N
Z10 45.667 4.12 45.666 4.12 0.002 0.00 N
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Table 5 External short circuit

ETETRS) B e i AR, B, kX
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)

Z1 110.6 N
72 112.3 N
73 110.1 N
Z4 109.7 N
Z5 113.5 N
Z6 110.8 N
Z7 112.4 N
Z8 111.7 N
79 113.2 N
Z10 108.7 N
%6 i )

Table 6 Impact

ERE RS B e B AT, K
Sample No. Peak temperature (°C) Whether disassemble, fire (Y/N)

Z11 24.6 N
712 24.8 N
Z13 25.1 N
Z14 24.7 N
Z15 249 N
®7 ORI ANiE H

Table 7 Overcharge N/A
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Table 8 Forced discharge

ERE RS A, &K
Sample No. Whether disassemble, fire (Y/N)

Z16 N
Z17
Z18
Z19
720
721
722
723
724
725
X1
X2
X3
X4
X5
X6
X7
X8
X9
X10

z\|\zZ|Z|z|Z|z|Z2|z|z|Z|z|Z|z|Z|Z2|z|Z|Zz|Z
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7. A2 Procedure Photo RSN El
Marking
oAb 2]

Pretreatment

l
l l ,,

Z1~710 Z11-7Z15 -- Z716-725
X1~X10

\
1= AR AU
Altitude simulation

\4
RIS
Thermal test

' !

=3 i Uz i ) TR R
Vibration Impact Overcharge Forced discharge
i
Shock
v
A i
External short circuit
v

Kot Ab 2
Analysis
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8. WK% Test equipment

AGC-BT-E079 HLFK°F Electronic balance

AGC-BT-E093 ¥+ 73 1% Digital multimeter

AGC-BT-E062 iy M e HL X R 4t Battery Testing System
AGC-BT-E015 H2 IS4 Vacuum chamber

AGC-BT-E074 PR AR LG 4 Temperature circulation chamber
AGC-BT-E070 PR3 & Vibration test instrument

AGC-RE-E062 M58 & Impact test instrument

AGC-BT-E009 Fth 2 #5356 1L Battery short circuit testing instrument
AGC-BT-E010 Ryt % IR 4% 46 Battery short circuit temperature instrument
AGC-BT-E012 Ly h 006 A Battery impact test instrument
AGC-BT-E001 FL X R 48 Battery test system

AGC-BT-E035 IR 18 5% 4 Temperature recorder
AGC-BT-E053~E056 H iR YR DC power supply
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Statement

Aty oA AR A HE AN R 5 TE AL

This report is invalid without the special seal for report of AGC and the signatures of
approver.

AR T R ORI R TE 2K

This report is invalid if it is blotted out and deleted.

RACRADNE M ERA U NI SRS 2 B+ B H N R S

If the applicant has any questions about results, shall submit to AGC within 15 days.

AR AR B FIIE R i 5T
This report is responsible for the sample provided by the client only.
RAGRBALVER], AFERTEH] AR BN E.

This report shall not be reproduced except in full,or extracted,without the written approval
of AGC.

B LI SESR AR i S TR, 75 WA B A RS T A R DA

The client should provide samples and relevant data,otherwise we will not bear any
relevant responsibilities.

Y .
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